
No.
1
2
3
4
5
6
7
8
9

1
1
1
1
1

inverter assy
inverter air inlet cover assy

1
1

engine assy
muffler exhaust cover assy

bolt 4

QUANTITY

1

DESCRIPTION OF PART
rear cover assy
fuel tank assy

front cover assy
bottom cover assy



No. QUANTITY
1 5
2 1
3 1
4 1
5 4
6 1
7 1
8 1

cylinder head fix washer

FRONT COVER ASSY
DESCRIPTION OF PART

flange bolt（GB/T 845 ST4.8X16)
front panel

screw（N6X12)
front cover
lock clip

start protector
handle baffle



No. QUANTITY
1 1
2 3
3 1
4 1
5 1
6 2
7 4
8 3
9 1
10 1
11 1

rear panel

rear cover
bolt

REAR COVER ASSY
DESCRIPTION OF PART

round hole rubber washer
round hole rubber washer

vibe mount for cylinder head

bolt（N6X12)

fuel insulator
rubber sleeve of spark plug

Bolt M5x14
lock clip



No. QUANTITY
1 1
2 6
3 6
4 1
5 1
6 1
7 1

bolt（5×14×P1.25）
bolt(ST4×20)

fuel valve handle
control panel assy

bolt(M4×10×P1.25)

INVERTER AIR INLET COVER ASSY
DESCRIPTION OF PART

inverter cover inlet cover

bolt（N6X12)



No. QUANTITY
1 1
2 6
3 6
4 5

muffler exhause cover assy

bolt（5×14×P1.25）
alternator rubber sleeve

spring ring

MUFFLER EXHAUST COVER ASSY
DESCRIPTION OF PART



No. QUANTITY
1 4
2 1
3 4
4 1
5 1
6 4
7 4
8 6
9 4

DESCRIPTION OF PART
anti-vibration mounting
alternator bottom washer

anti-vibration foot

BOTTOM COVER ASSY

square nut M6
flange nut M6

engine body bottom washer
bottom cover

sleeve（Φ7*Φ10*8.5mm）
flange bolt（M6×16×P1.0）



No. QUANTITY
1 1
2 2
3 1
4 1
5 2

FUEL TANK ASSY

fuel cap
rubber sleeve

DESCRIPTION OF PART
fuel tank assy

flange bolt（M6×12×P1.0）
fuel valve



No. QUANTITY
1 1
2 2
3 1
4 1
5 2
6 1
7 1
8 5
9 5

ENGINE ASSY

alternator assy

flange bolt（M5×30×P1.0）
alternator cover

flange nut（M12×P1.25）

DESCRIPTION OF PART
engine

bolt（M6×16×P1.0）
cooling fan

flange bolt（M6×30×P1.0）
self-screwing bolt（GB/T 845 ST4.8X16)



No. QUANTITY
1 1
2 1
3 4
4 1
5 1

DESCRIPTION OF PART
inverter assy

bracket

flange bolt（M6×12×P1.0）

INVERTER ASSY

round sleeve
round rubber sleeve


